



KOREA INSTITUTE OF CONSTRUCTION MATERIALS

(277-5, Juk Jun-Dong, Dalsu-gu, Dae-gu City, Korea, 704-932, 053)557-6681~3, www.kicm.re.kr)

Certificate of Testing(Inspection) Result

Serial No. of Issue : 0709
 Name of Applicant : YEE HAENG, KIM(ROSER Co., Ltd)
 Address of Applicant : 400, NAE-RI, AMNYANG-MYEON, GYEONGSAN-SI,
 GYEONGSANGBUK-DO, KOREA
 Date of Receipt : 01. 22. 2005. Testing(Inspection) Date : 01. 22. - 03. 10
 Name of Test Sample : Granule stone coated metal roofing tile

Result of Testing(Inspection)

Articles of Test		Result	Testing(Inspection) Method
Accelerated Weathering Property (WS Type, 500h)	Outward Appearance	PASS	KS F 4751-'04
Heat Resistance (80±2℃, 120min)		PASS	
Acid Resistance (2% H ₂ SO ₄ , 24h)		PASS	
Alkali Resistance (Saturated Ca(OH) ₂ , 24h)		PASS	
Moisture Resistance (49±1℃, 500h)		PASS	

END.

※Object of Test(Inspection) : Quality Control.

The above is the result of testing(inspection) specimen provided by the applicant, and the name of sample has been submitted by the applicant.

03 10 2005
 month day year

signed : Lee Sang Myung
 The general manager of Korea
 Institute of Construction Materials